REPAIR PARTS
20" ROTARY LAWN MOWER - - MODEL NO. WS800MA

MODEL & SERIAL
NUMBERS HERE




REPAIK raRTS

KEY PART
NO. NO.

850758
850724
800357
850738X479
84676X479
58714
63601
880733X004
750097
851670
85692
51793
128638
800090
85179
52160
800220
84921
62335
850855X004
87877
85021X004
129445
88348
84920
850904
63644X424
107339X
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20" ROTARY LAWN MOWER - - MODEL NO. WS800MA

DESCRIPTION

Control Bar

Handle Grip

Rope Guide

Upper Handie

Lower Handle

Handle Bolt 5/16-18 x 1-3/4
Locknut 1/4-20

Up-Stop Bracket

Hex Washer Head Screw #10-24 x 1/2
Engine Zone Control Cable

Pan Head Screw 1/4-20 x 2-1/8
Hairpin Cotter :
Wing Nut

Hubcap

Retainer Clip

Washer

Wheel & Tire Assembly 8.0 x 2.0
Shoulder Bolt

Belleville Washer

Selector Spring

Selector Knob

- Axle Arm Assembly

Lawn Mower Housing (Includes Key No. 29)
Washer

Spacer

Wheel Adjusting Bracket (R.F./L.R.)

Handle Bracket Assembly (Right)

Danger Decal

KEY PART

NO.

NO.

63645X424
61537
751692
66426
55187
851084
850263
851074
129277
851514
850998
53998
129404
751648
700279
851464
85723
213146
107488

130451
130329
129533

DESCRIPTION

Handle Bracket Assembly (Left)
Washer

Locknut 3/8-16

Wire Tie

Thread Cutting Screw 5/16-18 x 3/4
Hex Head Screw 3/8-24 x 1-3/8
Helical Lockwasher 3/8

Hardened Washer

20" Blade

Blade Adapter

Hex Head Thread Rolling Screw 3/8-16 x 1-1/8
Washer

Deflector Rod

Rear Deflector

Retainer Clip

Throttle Control

Washer

Cable Clamp

Thread Rolling Screw #10-32 x 5/8
Engine - Briggs & Stratton,

Model No. 124702

Type No. 3175-01

Operator's Manual

Replacement Parts

Decal (Housing)

* These parts must be purchased through an authorized Briggs & Stratton dealer.



